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Report on the trial results of the fire-tunnel tests
according to DIN 4102-1

[ Test-Nr. 01.52.4735.08 Date: 127 August 2008
Applicant SSLINKLTD. ,Unit 12, Kingsmill business park, Chapel mill road, Kingston Upon
Thames,Surrey , KT1 3GZ, United Kingdom
Material tested fabric
Material name 3C-600GK /FR { 600GKFR )
Material data
Test thicknass mm Climatised storage yEs
Average surface area mass =230 9'm? Preliminary end of test no
Average raw density kg/m?® | Mo, of tests required for main examination
Glow remains according to DIN 52330 % Miscellaneous detalls:
Test units 3 A B C D
First flames *) min, sec 0:03
Mazx. flame height cm &0
Point of time *) min, sec 0:25
Melting paint *) min, sec 0:03
Flames on reverse side of test unit *) min, sec =
Influence on bumer flame *) min, sec 0:10 a
Components drip down *) min, sec 0:07
Extent strong
| Continuation of burning on the perforated bottom **) min, sec 0:05
Max. smoke temperature o & 114
Appeared afier *) min, sec 10:00
Smoke den sity moderate
Glowing paricles after test end **) min, sac L
Remaining lengths Test 1 em 43
L Test 2 &m 50
Test 3 cm 51
Test 4 om 49
| Average value of single test cm 48
Remarks; -
The test material passed the “Brandschacht” to Anforderungen
DIN 4102-B1.
At der Anforderung Al | A2 | 81
Brandschacht
y ?,-;,#;"' - Restange
%/ - b\ a) F.l:te‘.:er: jedes Sohachies = 35 om > 35 cm > 1%¢cm
(1fa’r. Kenig s =l
- Ensfarmimung auf der fisin oyl zuldssig
Probennicksgie
*) Paint of time referred to the test beginning - Brancparalielerscheinungen ke Anlzss zu Bedenken
**) Time period weitere Nechweiss T50°C (Men, Rpuchdcnbs, Ba-
Texirddl pof Haireer Beecrikaiien

This information sheet is not a certificate of building material
class according to DIN 4102-1.
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